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Report consists of 7 test reports. 39030 LA VALLE (BZ)
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Defects before testing: None

Sample name: TICIAO1

SAMPLE N° 210729

Overall dimensions: 2100 x 1450 x 1870 (h) mm

List performed tests:

. General safety requirements - EN 1725:1998 - Clause 6

. Stability - EN 1725:1998 clause 7.2

. Durability test - EN 1725:1998 clause 7.3

. Vertical impact test - EN 1725:1998 clause 7.4

. Durability of bed edge - EN 1725:1998 clause 7.5

. Vertical static load test - EN 1725:1998 clause 7.6

. Vertical static load on the edge of the bed - EN 1725:1998, clause 7.7
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This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the European Directives which regulate the electronic
signature systems.

3ging Director
ndrea Giavon
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reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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Date received: 17/08/15 ITALIA
Date of test: 17/03/16
Date of issue: 30/03/16
Sample name: TICIAO1

General safety requirements - EN 1725:1998 - Clause 6

Clause 6

Test results:

Conformity to clause
Requirements 6 of the standard
EN 1725/98

Corners and edges in contact with user are rounded

and free from burrs and/or sharp edges Yes

Hollow components not

Ends of hollow components closed or capped present
Distances between two elements moving relative Moving elements not
to each other shall be =8 mm =25 mm present
Safety distance of moving elements from Moving elements not
the floor shall be = 100 mm present

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eyropean Directives which regulate the electronic
signature systems.
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33048 S. Giovanni al Nat. UD Via Braille, 5
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TEST REPORT
210729 /2
Date received: 17/08/15
Date of test: 17/03/16
Date of issue: 30/03/16
Sample name: TICIAO1

COMPLOJER INNENEINRICHTUNG DI
COMPLOJER DAVIDE

ZONA INDUSTRIALE PEDEROA 6
39030 LA VALLE (B2)

ITALIA

Stability - EN 1725:1998 clause 7.2

EN 1725/98 clause 7.2

Minimum horizontal force required: 20 N

Forwards overturning
Vertical load
Minimum horizontal force

Remarks

Sideways overturning
Vertical load

Minimum horizontal force
Remarks

600 N
20 N

does not overturn

Note: the test has been carried out simultaneously on two positions .

600 N

20 N
does not overturn

Note: the test has been carried out simultaneously on two positions .

Conformity to clause 6 of the standard EN 1725/98:

Yes

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eufopgan Directives which regulate the electronic
signature systems.

r. Andrea Giavon
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Durability test - EN 1725:1998 clause 7.3

EN 1725/98 clause 7.3

Test results:

dé,/\,?,,rqt\ifjg'rd Number Conformity to clause
force of cycles Remarks 6 of the standard
N per position EN 1725/98
1.000 10.000 No defects Yes

Number of positions tested: 2

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eufopean Directives which regulate the electronic
signature systems.

ing Director
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Vertical impact test - EN 1725:1998 clause 7.4

EN 1725/98 clause 7.4

Test results:

Mass Drop Number Conformity to clause
of impactor height | of drops per Remarks 6 of the standard
kg mm position EN 1725/98
25 180 10 No defects Yes

Number of positions tested: 8

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic
signature systems.

{Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. pag. 1/1



. ® CATAS S.p.A. Sede: Via Antica, 24/3 Filiale:
Iscr. Reg. Imprese Udine 33048 S. Giovanni al Nat. UD Via Braille, 5

nr. iscr. C.F. 01818850305 Tel. 0432.747211 r.a. 20851 Lissone MB
Reg. Impr. UD 20663 Fax 0432.747250 Tel. 039.464567
centro ricerche-sviluppo e laboratori prove £ IVA : 01818850305 http://www.catas.com Fax 039.464565
settori legno-arredo, ambiente e alimenti ~ C.Soc. € 984.250,00 i.v. lab@catas.com lissone@catas.com
&
TEST REPORT s ‘-bdgb COMPLOJER INNENEINRICHTUNG DI
. 5_l_ COMPLOJER DAVIDE
210729 /5 B ZONA INDUSTRIALE PEDEROA 6
o e — i : 39030 LA VALLE (B2)
Date received: 17/08/15 » : ITALIA
Date of test: 21/03/16
Date of issue: 30/03/16
Sample name: TICIAO1

Durability of bed edge - EN 1725:1998 clause 7.5

EN 1725/98 clause 7.5

Test results:

Vertical Number Conformity to clause
force Remarks 6 of the standard
N of cycles EN 1725/98
1.000 5.000 No defects Yes

Bed edge tested: side
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Date received: 17/08/15
Date of test: 23/03/16
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Sample name: TICIAO1

ITALIA

COMPLOJER DAVIDE
ZONA INDUSTRIALE PEDEROA 6
39030 LA VALLE (B2)

Vertical static load test - EN 1725:1998 clause 7.6

Test results:

EN 1725/98 clause 7.6

Vertical ,
_— Conformity to clause
downward | Number | Application
force of cycles point Remarks 6 oélilhc‘??sztg?ggrd
N
1.400 10 a No defects Yes
1.400 10 b No defects Yes
1.400 10 c No defects Yes
1.400 10 d No defects Yes
1.400 10 e No defects Yes
Force application point: a centre of bed base;
b 300 mm from the sides;
c in the centre of long side, 300 mm from the edge;
d in the centre of short side, 300 mm from the edge;
e near the bed base support.
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Vertical static load on the edge of the bed - EN 1725:1998, clause 7.7

EN 1725/98 clause 7.7

Test results:

V%rrt(i:%al Force Conformity to clause
er position application Remarks 6 of the standard
p pN time EN 1725/98
1.200 1' No defects Yes

Number of positions loaded simultaneously: 2

Bed edge tested: side member
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